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REPORT No.: SZ24040089W02

2.7.Radiated Spurious Emissions
2.7.1. Requirement

According to FCC section 2.1051, the power of any emission outside of the authorized operating
frequency ranges must be attenuated below the transmitting power (P) by a factor of at least
43+10*log(P)dB. This calculated to be -13dBm.

Additional requirement for LTE Band 7

The power of any emission outside of the authorized operating frequency ranges must be
attenuated below the transmitting power (P) by a factor of at least 55 + 10 log(P) dB. This
calculated to be -25dBm.

2.7.2. Test Description

Test Antenna«

<1lm ..4m>v

Ll L L L
7

>

kL

Tum Table«

AN §
DDA

Receivere (—{ Preamplifier+

(For the test frequency from 30MHz to1GHz)
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Antennae« Test Antenna+ ‘____,}%_

<
\v/

Y
L
L]

< 150cm S Tum Table-

(]
[

ORI
AN

—— System
Simulatore.

Receivers I——l Preamplifier-

(For the test frequency above 1GHz)

The EUT is located in a 3m Full-Anechoic Chamber, the cable loss, air loss and so on of the site as
factors are pre-calibrated using the "Substitution" method, and calculated to correct the reading.

A call is established between the EUT and the SS via a Common Antenna. The EUT is
commanded by the SS to operate at the maximum and minimum output power, and only the test
result of the maximum output power was recorded.

In the frequency range above 30MHz, Bi-Log Test Antenna (30MHz to 1GHz) and Horn Test
Antenna (above 1GHz) are used. Test Antenna is 3m away from the EUT. Test Antenna height is
varied from 1m to 4m above the ground and the Turn Table is actuated to turn from 0° to 360°to
determine the maximum value of the radiated power. The emission levels at both horizontal and
vertical polarizations should be tested. The Filters consists of Notch Filters and High Pass Filter.

Note: When doing measurements above 1GHz, the EUT has been within the 3dB cone width of

the horn antenna during horizontal antenna.

2.7.3. Test Procedure

KDB 971168 D01v03 Section 5.8 and ANSI/TIA-603-E-2016.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements.

For measurements above 1GHz the resolution bandwidth is set to 1MHz, the video band width is
set to 3MHz for peak measurements.

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
MORLAB  rL1-3 Buiding A FeiYang Science Park, No.8 LongChang Road,
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2.7.4. Test Result

REPORT No.: SZ24040089W02

The measurement frequency range is from 30MHz to the 10th harmonic of the fundamental
frequency. The Turn Table is actuated to turn from 0° to 360°, and both horizontal and vertical
polarizations of the Test Antenna are used to find the maximum radiated power. The lowest,
middle and highest channels are tested to verify the out of band emissions.
The substitution corrections are obtained as described below:
Asugst = PsussT Tx - PsussT Rx - LsussT casLes + GsussT TX ANT
Arot = LcasLes + AsussT
Where Asusst is the final substitution correction including receive antenna gain.

Psusst 1x is signal generator level,

PsussT Rrx is receiver level,

LsussT casLEes is cable losses including TX cable,

GsussT Tx_aNT IS substitution antenna gain.

Aror is total correction factor including cable loss and substitution correction
During the test, the data of Aror was added in the test spectrum analyze, so spectrum analyze
reading is the final values which contain the data of Aror.
Note1: The power of the EUT transmitting frequency should be ignored.
Note2: All Spurious Emission tests were performed in X, Y, Z axis direction. And only the worst
axis test condition was recorded in this test report.
Note3: All bandwidth and modulation were considered and evaluated respectively by performing
full test for each band, only the worst cases (Max Bandwidth and QPSK mode) were recorded in
this test report.
Note4: N/A means the frequency is the basic frequency or the base station frequency, they are no
need to verdict.
Note5: The amplitude of emissions(18GHz to 10th harmonics) which are attenuated more than 20
dB below the limit are not be reported.
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REPORT No.:

SZ24040089W02

LTE Band 2, 20MHz BW, Low Channel, QPSK
e |
No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 104.690 -65.42 -13.00 Horizontal PASS
2 1851.541 -32.94 -13.00 Horizontal N/A
3 1938.615 -23.45 -13.00 Horizontal N/A
4 5238.080 -44 .12 -13.00 Horizontal PASS
5 7349.664 -41.75 -13.00 Horizontal PASS
6 12387.780 -35.21 -13.00 Horizontal PASS
No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 72.680 -65.24 -13.00 Vertical PASS
2 1851.541 -40.61 -13.00 Vertical N/A
3 1936.695 -34.32 -13.00 Vertical N/A
4 4736.789 -46.79 -13.00 Vertical PASS
5 7559.702 -42.66 -13.00 Vertical PASS
6 13457.574 -36.80 -13.00 Vertical PASS
MORLAB Lt Biding . reiang Seience Pak. No LongChang Rosd, e oTsEateRRes  Tew ob RIS
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REPORT No.: SZ24040089W02

LTE Band 2, 20MHz BW, Mid Channel, QPSK

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 73.650 -65.62 -13.00 Horizontal PASS
2 1875.870 -39.51 -13.00 Horizontal N/A
3 1953.982 -26.08 -13.00 Horizontal N/A
4 4739.589 -45.12 -13.00 Horizontal PASS
5 7968.576 -41.99 -13.00 Horizontal PASS
6 13670.413 -36.06 -13.00 Horizontal PASS

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 108.570 -68.20 -13.00 Vertical PASS
2 1303.481 -42.54 -13.00 Vertical PASS
3 1960.384 -37.66 -13.00 Vertical N/A
4 4649.973 -47 .47 -13.00 Vertical PASS
5 7321.658 -43.11 -13.00 Vertical PASS
6 13594.799 -35.89 -13.00 Vertical PASS
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REPORT No.: SZ24040089W02

LTE Band 2, 20MHz BW, High Channel, QPSK

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 84.320 -66.55 -13.00 Horizontal PASS
2 1898.920 -35.13 -13.00 Horizontal N/A
3 1971.909 -25.82 -13.00 Horizontal N/A
4 5238.080 -44.39 -13.00 Horizontal PASS
5 7425.277 -42.12 -13.00 Horizontal PASS
6 13533.188 -36.14 -13.00 Horizontal PASS

e

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 40.670 -68.02 -13.00 Vertical PASS
2 1896.999 -44.56 -13.00 Vertical N/A
3 1982.793 -35.24 -13.00 Vertical N/A
4 4652.773 -47.28 -13.00 Vertical PASS
5 7870.558 -42.80 -13.00 Vertical PASS
6 16028.442 -36.76 -13.00 Vertical PASS
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REPORT No.: SZ24040089W02

LTE Band 4, 20MHz BW, Low Channel, QPSK

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 106.630 -61.89 -13.00 Horizontal PASS
2 1692.117 -36.40 -13.00 Horizontal N/A
3 2124.930 -25.34 -13.00 Horizontal N/A
4 4736.789 -44.70 -13.00 Horizontal PASS
5 7411.275 -40.80 -13.00 Horizontal PASS
6 12404.583 -35.04 -13.00 Horizontal PASS

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 97.900 -65.79 -13.00 Vertical PASS
2 1368.147 -38.69 -13.00 Vertical PASS
3 2119.168 -35.91 -13.00 Vertical N/A
4 4652.773 -46.01 -13.00 Vertical PASS
5 7321.658 -42.18 -13.00 Vertical PASS
6 16095.654 -36.58 -13.00 Vertical PASS

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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REPORT No.: SZ24040089W02

LTE Band 4, 20MHz BW, Mid Channel, QPSK

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 106.630 -61.70 -13.00 Horizontal PASS
2 1729.892 -34.63 -13.00 Horizontal N/A
3 2137.735 -23.86 -13.00 Horizontal N/A
4 4733.988 -44 .96 -13.00 Horizontal PASS
5 7190.035 -41.85 -13.00 Horizontal PASS
6 11911.693 -35.10 -13.00 Horizontal PASS

: /»fw\fw’l‘“

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 73.650 -65.65 -13.00 Vertical PASS
2 1339.336 -39.03 -13.00 Vertical PASS
3 2129.412 -34.68 -13.00 Vertical N/A
4 4731.187 -46.30 -13.00 Vertical PASS
5 7344.063 -42.18 -13.00 Vertical PASS
6 13502.382 -35.75 -13.00 Vertical PASS
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REPORT No.: SZ24040089W02

LTE Band 4, 20MHz BW, High Channel, QPSK

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 106.630 -61.97 -13.00 Horizontal PASS
2 1736.295 -36.84 -13.00 Horizontal N/A
3 2140.296 -24.96 -13.00 Horizontal N/A
4 4652.773 -45.14 -13.00 Horizontal PASS
5 7332.861 -41.74 -13.00 Horizontal PASS
6 13572.395 -35.37 -13.00 Horizontal PASS

=

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 74.620 -65.50 -13.00 Vertical PASS
2 1038.415 -37.05 -13.00 Vertical PASS
3 2144778 -34.24 -13.00 Vertical N/A
4 4733.988 -45.16 -13.00 Vertical PASS
5 7335.661 -41.48 -13.00 Vertical PASS
6 13577.996 -35.93 -13.00 Vertical PASS
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REPORT No.: SZ24040089W02

LTE Band 5, 10MHz BW, Low Channel, QPSK

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 829.280 -47.08 -13.00 Horizontal N/A
2 871.960 -40.86 -13.00 Horizontal N/A
3 1332.293 -38.71 -13.00 Horizontal PASS
4 2264.506 -36.79 -13.00 Horizontal PASS
5 4741.117 -44.92 -13.00 Horizontal PASS
6 10359.702 -35.68 -13.00 Horizontal PASS

h F/w-ww’“

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 829.280 -49.30 -13.00 Vertical N/A
2 871.960 -50.04 -13.00 Vertical N/A
3 1380.312 -38.63 -13.00 Vertical PASS
4 2263.225 -37.46 -13.00 Vertical PASS
5 4731.888 -44.16 -13.00 Vertical PASS
6 11016.803 -35.61 -13.00 Vertical PASS
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REPORT No.: SZ24040089W02

LTE Band 5, 10MHz BW, Mid Channel, QPSK

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 835.100 -46.36 -13.00 Horizontal N/A
2 879.720 -40.13 -13.00 Horizontal N/A
3 1302.201 -38.76 -13.00 Horizontal PASS
4 2259.384 -37.44 -13.00 Horizontal PASS
5 4739.271 -45.01 -13.00 Horizontal PASS
6 10990.962 -35.76 -13.00 Horizontal PASS

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 835.100 -50.05 -13.00 Vertical N/A
2 882.630 -49.32 -13.00 Vertical N/A
3 1355.342 -39.08 -13.00 Vertical PASS
4 2221.609 -37.38 -13.00 Vertical PASS
5 4741.117 -44.39 -13.00 Vertical PASS
6 12378.996 -35.43 -13.00 Vertical PASS
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REPORT No.: SZ24040089W02

LTE Band 5, 10MHz BW, High Channel, QPSK
=l prnnnne
No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 848.680 -46.29 -13.00 Horizontal N/A
2 891.360 -39.20 -13.00 Horizontal N/A
3 1359.184 -38.83 -13.00 Horizontal PASS
4 2258.103 -37.47 -13.00 Horizontal PASS
5 4731.888 -45.58 -13.00 Horizontal PASS
6 11158.929 -35.64 -13.00 Horizontal PASS
No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 839.950 -51.02 -13.00 Vertical N/A
2 891.360 -49.33 -13.00 Vertical N/A
3 1343.177 -39.02 -13.00 Vertical PASS
4 2204.962 -37.47 -13.00 Vertical PASS
5 4739.271 -43.09 -13.00 Vertical PASS
6 10992.808 -35.90 -13.00 Vertical PASS
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LTE Band 7, 20MHz BW, Low Channel, QPSK
No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 99.840 -62.02 -25.00 Horizontal PASS
2 1338.695 -39.02 -25.00 Horizontal PASS
3 2487.315 -26.44 -25.00 Horizontal N/A
4 4750.791 -46.17 -25.00 Horizontal PASS
5 7366.467 -41.71 -25.00 Horizontal PASS
6 12348.572 -35.29 -25.00 Horizontal PASS
- ,vawu”“"
= B
No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 72.680 -65.74 -25.00 Vertical PASS
2 1361.745 -38.91 -25.00 Vertical PASS
3 2487.955 -35.33 -25.00 Vertical N/A
4 4742.390 -46.72 -25.00 Vertical PASS
5 7386.070 -42.16 -25.00 Vertical PASS
6 15608.365 -35.05 -25.00 Vertical PASS
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LTE Band 7, 20MHz BW, Mid Channel, QPSK
No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 101.780 -61.93 -25.00 Horizontal PASS
2 1332.293 -38.86 -25.00 Horizontal PASS
3 2584.634 -36.18 -25.00 Horizontal PASS
4 4672.377 -45.29 -25.00 Horizontal PASS
5 7229.242 -41.49 -25.00 Horizontal PASS
6 12387.780 -35.46 -25.00 Horizontal PASS
Eraana
No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 75.590 -65.45 -25.00 Vertical PASS
2 1343.177 -39.19 -25.00 Vertical PASS
3 2292.677 -37.47 -25.00 Vertical PASS
4 4661.175 -45.83 -25.00 Vertical PASS
5 7372.068 -41.70 -25.00 Vertical PASS
6 13563.993 -35.04 -25.00 Vertical PASS
MORLAB Lt Biding . reiang Seience Pak. No LongChang Rosd, O OOTRS0RNTE T SRR RO
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LTE Band 7, 20MHz BW, High Channel, QPSK

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 80.440 -60.68 -25.00 Horizontal PASS
2 1352.781 -38.86 -25.00 Horizontal PASS
3 2585.274 -25.10 -25.00 Horizontal N/A
4 4661.175 -45.81 -25.00 Horizontal PASS
5 7391.671 -41.18 -25.00 Horizontal PASS
6 12376.578 -35.68 -25.00 Horizontal PASS

R

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 72.680 -65.61 -25.00 Vertical PASS
2 1362.385 -39.14 -25.00 Vertical PASS
3 2583.994 -36.05 -25.00 Vertical N/A
4 4725.586 -46.16 -25.00 Vertical PASS
5 7366.467 -41.35 -25.00 Vertical PASS
6 13435.170 -35.67 -25.00 Vertical PASS
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LTE Band 12, 10MHz BW, Low Channel, QPSK
el IW“W

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 695.420 -37.91 -13.00 Horizontal N/A
2 733.250 -42.18 -13.00 Horizontal N/A
3 1353.421 -38.87 -13.00 Horizontal PASS
4 2352.861 -37.15 -13.00 Horizontal PASS
5 4741.117 -44.84 -13.00 Horizontal PASS
6 12391.917 -35.98 -13.00 Horizontal PASS

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 695.420 -42.02 -13.00 Vertical N/A
2 738.100 -52.31 -13.00 Vertical N/A
3 1332.933 -38.57 -13.00 Vertical PASS
4 2288.195 -37.44 -13.00 Vertical PASS
5 4744.808 -45.14 -13.00 Vertical PASS
6 12434.370 -35.29 -13.00 Vertical PASS
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LTE Band 12, 10MHz BW, Mid Channel, QPSK

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 694.450 -46.73 -13.00 Horizontal N/A
2 740.040 -41.80 -13.00 Horizontal N/A
3 1324.610 -39.29 -13.00 Horizontal PASS
4 2346.459 -37.00 -13.00 Horizontal PASS
5 4739.271 -44 14 -13.00 Horizontal PASS
6 12378.996 -35.30 -13.00 Horizontal PASS

: /\/f’\/\f\fvmfm

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 695.420 -48.28 -13.00 Vertical N/A
2 740.040 -51.79 -13.00 Vertical N/A
3 1344.458 -38.15 -13.00 Vertical PASS
4 2242.097 -36.82 -13.00 Vertical PASS
5 5110.275 -45.10 -13.00 Vertical PASS
6 12386.379 -35.87 -13.00 Vertical PASS
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LTE Band 12, 10MHz BW, High Channel, QPSK

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 709.000 -52.44 -13.00 Horizontal N/A
2 742.950 -40.86 -13.00 Horizontal N/A
3 1354.062 -38.78 -13.00 Horizontal PASS
4 2272.829 -37.44 -13.00 Horizontal PASS
5 4746.654 -45.30 -13.00 Horizontal PASS
6 12397.454 -35.68 -13.00 Horizontal PASS

P

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 709.000 -54.96 -13.00 Vertical N/A
2 740.040 -51.16 -13.00 Vertical N/A
3 1296.439 -38.56 -13.00 Vertical PASS
4 2245.298 -36.83 -13.00 Vertical PASS
5 4744.808 -44.80 -13.00 Vertical PASS
6 11745.890 -35.77 -13.00 Vertical PASS
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LTE Band 17, 10MHz BW, Low Channel, QPSK

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 705.120 -51.56 -13.00 Horizontal N/A
2 742.950 -40.92 -13.00 Horizontal N/A
3 1344.458 -38.98 -13.00 Horizontal PASS
4 2281.152 -36.15 -13.00 Horizontal PASS
5 5226.559 -44.72 -13.00 Horizontal PASS
6 12393.763 -34.87 -13.00 Horizontal PASS

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 705.120 -54.74 -13.00 Vertical N/A
2 741.980 -50.42 -13.00 Vertical N/A
3 1354.702 -39.10 -13.00 Vertical PASS
4 2274.750 -36.28 -13.00 Vertical PASS
5 4735.579 -45.12 -13.00 Vertical PASS
6 11803.110 -35.91 -13.00 Vertical PASS
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LTE Band 17, 10MHz BW, Mid Channel, QPSK

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 706.090 -51.21 -13.00 Horizontal N/A
2 739.070 -42.06 -13.00 Horizontal N/A
3 1304.762 -38.47 -13.00 Horizontal PASS
4 2345.818 -37.38 -13.00 Horizontal PASS
5 4746.654 -45.33 -13.00 Horizontal PASS
6 11799.418 -35.29 -13.00 Horizontal PASS

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 706.090 -55.25 -13.00 Vertical N/A
2 743.920 -50.74 -13.00 Vertical N/A
3 1284.914 -38.84 -13.00 Vertical PASS
4 2288.836 -36.64 -13.00 Vertical PASS
5 4646.981 -45.44 -13.00 Vertical PASS
6 11795.726 -35.64 -13.00 Vertical PASS
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LTE Band 17, 10MHz BW, High Channel, QPSK
el
T

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 709.000 -50.71 -13.00 Horizontal N/A
2 739.070 -41.71 -13.00 Horizontal N/A
3 1295.798 -38.95 -13.00 Horizontal PASS
4 2280.512 -36.72 -13.00 Horizontal PASS
5 4739.271 -44.79 -13.00 Horizontal PASS
6 11810.493 -35.70 -13.00 Horizontal PASS

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 709.000 -54.29 -13.00 Vertical N/A
2 741.980 -50.89 -13.00 Vertical N/A
3 1331.012 -39.02 -13.00 Vertical PASS
4 2276.671 -37.06 -13.00 Vertical PASS
5 4654.364 -44.69 -13.00 Vertical PASS
6 11777.269 -35.46 -13.00 Vertical PASS
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LTE Band 66, 20MHz BW, Low Channel, QPSK

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 75.590 -67.04 -13.00 Horizontal PASS
2 1688.916 -33.77 -13.00 Horizontal N/A
3 2126.210 -28.34 -13.00 Horizontal N/A
4 4736.789 -47.92 -13.00 Horizontal PASS
5 7338.462 -43.88 -13.00 Horizontal PASS
6 10973.522 -37.76 -13.00 Horizontal PASS

/N"\WW‘“

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 75.590 -67.30 -13.00 Vertical PASS
2 1370.708 -40.63 -13.00 Vertical PASS
3 2124.930 -37.73 -13.00 Vertical N/A
4 4739.589 -47.49 -13.00 Vertical PASS
5 7349.664 -43.72 -13.00 Vertical PASS
6 13482.779 -37.04 -13.00 Vertical PASS
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LTE Band 66, 20MHz BW, Mid Channel, QPSK

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 80.440 -67.25 -13.00 Horizontal PASS
2 1737.575 -36.97 -13.00 Horizontal N/A
3 2146.058 -25.61 -13.00 Horizontal N/A
4 4736.789 -48.10 -13.00 Horizontal PASS
5 7330.060 -43.61 -13.00 Horizontal PASS
6 15599.964 -38.20 -13.00 Horizontal PASS

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 101.780 -68.28 -13.00 Vertical PASS
2 1357.903 -40.52 -13.00 Vertical PASS
3 2139.016 -36.90 -13.00 Vertical N/A
4 4736.789 -47.28 -13.00 Vertical PASS
5 7349.664 -44.18 -13.00 Vertical PASS
6 13507.983 -37.86 -13.00 Vertical PASS
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LTE Band 66, 20MHz BW, High Channel, QPSK

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 96.930 -67.50 -13.00 Horizontal PASS
2 1796.479 -32.68 -13.00 Horizontal N/A
3 2173.589 -24.27 -13.00 Horizontal N/A
4 4652.773 -46.27 -13.00 Horizontal PASS
5 7349.664 -42.99 -13.00 Horizontal PASS
6 12387.780 -38.64 -13.00 Horizontal PASS

S —

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 73.650 -68.51 -13.00 Vertical PASS
2 1776.631 -40.74 -13.00 Vertical N/A
3 2165.266 -37.24 -13.00 Vertical N/A
4 4742.390 -46.60 -13.00 Vertical PASS
5 9808.511 -38.95 -13.00 Vertical PASS
6 16101.255 -37.39 -13.00 Vertical PASS
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LTE Band 71, 20MHz BW, Low Channel, QPSK
5 /, M

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 675.050 -52.68 -13.00 Horizontal N/A
2 1315.006 -44 .97 -13.00 Horizontal PASS
3 2267.067 -42.54 -13.00 Horizontal PASS
4 4689.434 -48.50 -13.00 Horizontal PASS
5 7380.596 -43.64 -13.00 Horizontal PASS
6 10302.482 -38.37 -13.00 Horizontal PASS

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 680.870 -56.28 -13.00 Vertical N/A
2 1331.653 -44.98 -13.00 Vertical PASS
3 2214.566 -42.20 -13.00 Vertical PASS
4 4689.434 -48.53 -13.00 Vertical PASS
5 7339.989 -43.52 -13.00 Vertical PASS
6 9769.049 -38.67 -13.00 Vertical PASS

MORLAB Lt Biding . reiang Seience Pak. No LongChang Rosd, e oTsEateRRes  Tew ob RIS

Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China

Http://www.morlab.cn

E-mail: service@morlab.cn

Page 259 of 266



¥ /ORLAB]

-

REPORT No.: SZ24040089W02

LTE Band 71, 20MHz BW, Mid Channel, QPSK

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 686.690 -53.19 -13.00 Horizontal N/A
2 1320.768 -45.36 -13.00 Horizontal PASS
3 2224170 -41.61 -13.00 Horizontal PASS
4 4704.201 -49.16 -13.00 Horizontal PASS
5 7290.153 -43.80 -13.00 Horizontal PASS
6 11768.040 -38.45 -13.00 Horizontal PASS

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 689.600 -55.48 -13.00 Vertical N/A
2 1231.773 -44.38 -13.00 Vertical PASS
3 2320.208 -42.33 -13.00 Vertical PASS
4 4718.967 -49.30 -13.00 Vertical PASS
5 7360.293 -43.73 -13.00 Vertical PASS
6 12331.006 -37.40 -13.00 Vertical PASS
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LTE Band 71, 20MHz BW, High Channel, QPSK

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 695.420 -52.96 -13.00 Horizontal N/A
2 1359.184 -45.13 -13.00 Horizontal PASS
3 2248.499 -42.18 -13.00 Horizontal PASS
4 4704.201 -48.70 -13.00 Horizontal PASS
5 7146.181 -44 .41 -13.00 Horizontal PASS
6 10965.121 -37.70 -13.00 Horizontal PASS

No. Fre.(MHz) Level (dBm) Limit (dBm) Antenna Verdict
1 686.690 -55.75 -13.00 Vertical N/A
2 1323.970 -45.25 -13.00 Vertical PASS
3 2237.615 -42.34 -13.00 Vertical PASS
4 4704.201 -48.84 -13.00 Vertical PASS
5 8028.469 -43.02 -13.00 Vertical PASS
6 12388.225 -37.28 -13.00 Vertical PASS
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REPORT No.: SZ24040089W02

Annex A Test Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for test
performed on the EUT as specified in CISPR 16-1-2:

Test items Uncertainty
Output Power +2.22 dB
Bandwidth 5%
Conducted Spurious Emission +2.77 dB
Band Edge +2.77 dB
Equivalent Isotropic Radiated Power +2.22 dB
Radiated Spurious Emissions +6 dB

This uncertainty represent an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
MORLAB  rL1-3 Buiding A FeiYang Science Park, No.8 LongChang Road,
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Annex B Testing Laboratory Information

1. Identification of the Responsible Testing Laboratory

Laboratory Name:

Shenzhen Morlab Communications Technology Co., Ltd.

FL.3, Building A, FeiYang Science Park, No.8 LongChang

Laboratory Address: Road, Block 67, BaoAn District, ShenZhen, GuangDong
Province, P. R. China

Telephone: +86 755 36698555

Facsimile: +86 755 36698525

2. Identification of the Responsible Testing Location

Name: Shenzhen Morlab Communications Technology Co., Ltd.
FL.3, Building A, FeiYang Science Park, No.8 LongChang

Address: Road, Block 67, BaoAn District, ShenZhen, GuangDong
Province, P. R. China

3. Facilities and Accreditations

All measurement facilities used to collect the measurement data are located at FL.3, Building A,
FeiYang Science Park, Block 67, BaoAn District, Shenzhen, 518101 P. R. China. The test site is

constructed in conformance with the requirements of ANSI C63.10-2013and CISPR Publication 22;

the FCC designation number is CN1192, the test firm registration number is 226174.

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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4. Test Equipment Utilized

4.1 Conducted Test Equipment

Equipment Name | Serial No. Type Manufacturer Cal. Date Due Date
EXA Signal
'gna MY51511149 | N9020A Agilent 2023.06.21 | 2024.06.20
Analyzer
Commumc.at'on 6200995016 | MT8820C Anritsu 2023.09.19 | 2024.09.18
Test Station
Temperature S022177101 | KMT-36LF
KOMEG 09. 09.
Chamber 00089002 1A0 2023.09.19 | 2024.09.18

4.2 List of Software Used

Description Manufacturer Software Version
MOE-2023E Test System MORLAB V7.99

MORLAB EMCR MORLAB V1.2
atic
ﬁ

Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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4.3 Radiated Test Equipment

REPORT No.: SZ24040089W02

Equipment )
Serial No. Type Manufacturer | Cal. Date Due Date
Name
System Simulator 152038 CMW500 R&S 2023.10.17 | 2024.10.16
Receiver MY54130016 N9038A Agilent 2023.06.21 | 2024.06.20
Test Antenna -
Bi-Log 9163-519 VULB 9163 Schwarzbeck | 2023.07.01 | 2024.06.30
Test Antenna -
Horn 9120D-963 BBHA 9120D | Schwarzbeck | 2023.06.27 | 2024.06.26
RF ial I
Coaxial Cable |\ 10001 PE330 Pasternack | 2023.06.27 | 2024.06.26
(DC-18GHz)
RF Coaxial Cable
MREO002 CLU18 Pasternack 2023.06.27 | 2024.06.26
(DC-18GHz)
RF Coaxial Cable
MREO0O03 CLU18 Pasternack 2023.06.27 | 2024.06.26
(DC-18GHz)
RF Coaxial Cable QA360-40-K
22290045 Qualwave 2023.07.04 | 2024.07.03
(DC-40GHz) K-0.5
RF Coaxial Cable QA360-40-K
22290046 I 2023.07.04 | 2024.07.03
(DC-40GHz) KF-2 Qualwave
Preamplifier S10M100L38
46732 LUCIX CORP. | 2023.07.04 | 2024.07.03
(10MHz-6GHz) 02
Preamplifier S020180L32
61171/61172 LUCIX CORP. | 2023.06.27 | 2024.06.26
(2GHz-18GHz) 03
Preamplifier DCLNAO118-
DS77209 D test 2023.06.27 | 2024.06.26
(18GHz-40GHz) 40C-S ecentes
. WRCGV N
Notch Filter N/A Wainwright N/A N/A
-LTE B2
. WRCGV N
Notch Filter N/A Wainwright N/A N/A
-LTE B4
. WRCGV N
Notch Filter N/A Wainwright N/A N/A
-LTE B5
_ WRCGV _
Notch Filter N/A Wainwright N/A N/A
-LTE B7
_ WRCGV _
Notch Filter N/A Wainwright N/A N/A
-LTE B12

Shenzhen Morlab Communications Technology Co., Ltd.

MORLAB

FL.1-3, Building A, FeiYang Science Park, No.8 LongChang Road,
Block67, BaoAn District, ShenZhen , GuangDong Province, P. R. China
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Equipment Serial No. Type Manufacturer | Cal. Date Due Date
Name
Notch Filter N/A WRCGV Wainwright N/A N/A
-LTE B17
Notch Filter N/A WRCGV Wainwright N/A N/A
-LTE B66
Notch Filter N/A WRCGV Wainwright N/A N/A
-LTE B71
Anechoic
N/A IM*6m*6m CRT 2022.05.10 | 2025.05.09
Chamber
END OF REPORT
Shenzhen Morlab Communications Technology Co., Ltd. Tel: 86-755-36698555 Fax: 86-755-36698525
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